
WARN INDUSTRIES                                                                                                 68001 Rev A1 

INSTALLATION 
INSTRUCTIONS/TEMPLATE  
PLOW SIDE WALL PN 67957             
Application: Warn ATV Plow’s 
                      

PART  NO. QUANTITY DESCRIPTION 
21331 2 5/16-18x1.0 Hex Cap Screw 
22262 2 5/16” Flat Washer 
1402 2 5/16" Lock Washer 

69214 1 Thread locker 
67959 1 Blade Side Wall 

 
Tools required: 3/8” Drill 
     21/64” Drill Bit 
     Hammer  
     Center Punch 
     ½” Wrench 
 

1. Align the top edge of the template to the fold line near the top edge of the plow as 
shown below. 

                                           Picture shown is for left side of plow. 
 

                          NOTE: Right and left sides are noted as looking at the plow. 
 
      2.  Apply blue thread locker to 5/16”bolts, and torque to 17 ft-lbs. 

                  
           
 



 

WARN INDUSTRIES                                                                                                 
68001 Rev A1 

*                        *               
                 
  
   
 
 
 
*                        *



 

WARN INDUSTRIES                                                                                                   
68001 Rev A0 

 


